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UN38.3 TEST REPORT 

UN38.3 检测报告 

Report No.: 

报告编号： 
CMC230407036 

Name of Goods: 

物品名称： 

LiFePO4 Battery  

Model: 

型号： 
GLiB-10.0L 

Type: 

规格： 
48V 200Ah 9600Wh 

Client: 

委托单位： 

Greensun Solar Energy Tech Co., Limited 

Classification 

of test: 

检测类别： 

Commission Test 

Tested by: 

主检人： 

Approved by: 

批准人： 

Inspected by: 

审核人： 

Date of Issue： 

签发日期： 
2023.05.04 

Seal of CMC: 

CMC 印章： 

CMC Testing International (Shenzhen) Co., Ltd. 

众检检验认证（深圳）有限公司 
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TEST REPORT 
检测报告 

Name of Goods 

物品名称 

LiFePO4 Battery  Model 

型号 
GLiB-10.0L 

Commissioner 

委托单位 
Greensun Solar Energy Tech Co., Limited 

Commissioner’s 

Address 

委托单位地址 

No. 189, Changjiang West Road, Shushan District, Hefei City, Anhui Province 

Manufacturer 

制造商 

Greensun Solar Energy Tech Co., Limited

Manufacturer’s 

Address 

制造商地址 

No. 189, Changjiang West Road, Shushan District, 
Hefei City, Anhui Province

Manufacturer’s 

Contact Telephone 

制造商联系电话 

+86-18715108506
E-mail 邮箱 info@greensunpv.com 

Web 网址 www.greensunpv.com 

Trade Mark/ 

identification 

商标/识别码 

-- 
Shape 

形状 

Cuboid 

长方体 

Size 尺寸     

(L×W×T) 

(750.0×580.0×24

1.0)mm 

Nominal Voltage 

标称电压 
48V 

Charge Voltage

充电电压 
54.75V 

Rated Capacity 

额定容量 
200Ah 

Cell Model 

电池型号 
-- 

Cell Nominal 

Voltage 

电池标称电压 

3.2V 

Cell Rated 

Capacity 

电池额定容量 

200Ah 

Cells Number 

电池数量 
15PCS 

Sample 

Receiving Date 

样品接收日期 

2023.04.07 
Testing Date 

测试日期 

2023.04.07 

— 

2023.04.27 

Test conclusion 

检测结论 

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria" 

ST/SG/AC.10/11/Rev.7/ Amend.1 Subsection 38.3 

经测试，该样品符合联合国《试验和标准手册》（第 7 修订版 修正 1）38.3 标准要求。 




